

大腸がん

mFOLFOX6±Bv 療法 [2週毎]

医薬品名（一般名：略号）	使用方法	使用量	投与日	投与時間
ベバシズマブ（：Bv、B-mab）	点滴静注	5mg/kg	Day①	初回 90分 2回目～ 30分
オキサリプラチン（：L-OHP）	点滴静注	85mg/m ²	Day①	120分 （↓と同時）
レボホリナート（：l-LV）	点滴静注	200mg/m ²	Day①	120分 （↑と同時）
5-FU（：5FU）	点滴静注	400mg/m ²	Day①	全開（急速）
5-FU（：5FU）	点滴静注	2400mg/m ²	Day①～②	46時間